
water

Article

Validation of the Three-Step Strategic Approach for
Improving Urban Water Management and Water
Resource Quality Improvement

Alberto Galvis 1 ID , Peter Van der Steen 2,* and Hubert Gijzen 3

1 Cinara Institute, Faculty of Engineering, Universidad del Valle, Calle 13 # 100-00, 760001 Cali, Colombia;
alberto.galvis@correounivalle.edu.co

2 Department of Environmental Engineering and Water Technology, IHE Delft Institute for Water Education,
2611 AX Delft, The Netherlands

3 UNESCO Regional Office for Southern Africa, 8, Kenilworth Road, Newlands, 921 Harare, Zimbawe;
h.gijzen@unesco.org

* Correspondence: p.vandersteen@un-ihe.org; Tel.: +31-15-2151775

Received: 7 December 2017; Accepted: 21 January 2018; Published: 11 February 2018
[...]
regulation project of the Cauca River, implemented for flood control, improving water quality and
power generation. The reservoir operates with a minimum flow discharge of 60 m3/s and average
daily flow rate of 143 m3/s in the Juanchito station [22]. The Cauca River is also used as a receiving
source for solid waste and dumping of industrial and domestic wastewater, which is contributing to
the decline in water quality.



Water 2018, 10, 188 4 of 18
Water 2018, 10, x FOR PEER REVIEW  4 of 18 

 

 
Figure 1. Upper Cauca river basin. Prioritized sub-catchments and municipalities. 

2.2. Baseline Conditions—2013 

The baseline conditions correspond to the dry season of 2013. In that year, the study area had 
3.8 million inhabitants. For these conditions, the Cauca River received approximately 140 T/d of BOD5 
in the La Balsa–Anacaro stretch. The municipality of Cali (rivers and urban area) and four other 
prioritized sub-catchments), located upstream of the minimum DO station, represent 70.3% of the 
total pollutant load (BOD5) discharged throughout the study stretch from pollution point sources (see 
Figure 1 and Table 1). The main characteristics of the baseline condition are described below. 

Figure 1. Upper Cauca river basin. Prioritized sub-catchments and municipalities.

2.2. Baseline Conditions—2013

The baseline conditions correspond to the dry season of 2013. In that year, the study area had
3.8 million inhabitants. For these conditions, the Cauca River received approximately 140 T/d of
BOD5 in the La Balsa–Anacaro stretch. The municipality of Cali (rivers and urban area) and four other
prioritized sub-catchments), located upstream of the minimum DO station, represent 70.3% of the
total pollutant load (BOD5) discharged throughout the study stretch from pollution point sources (see
Figure 1 and Table 1). The main characteristics of the baseline condition are described below.



Water 2018, 10, 188 5 of 18

Table 1. Biochemical Oxygen Demand (BOD5) discharged to the Cauca River in the La Balsa–Anacaro
stretch. Baseline Conditions 2013 for the dry seasons and mean flow of 143 m3/s, at Juanchito Station.

Prioritized Sub-Catchment BOD5 (T/d)
Percentage %

Partial (1) Accumulated (2)

1. Cali, Cañaveralejo, Melendez and Lili rivers + urban area of Cali city 72.2 51.6 51.6
2. Palo River 7.6 5.4 57.0

3. Zanjon Oscuro River 7.1 5.1 62.1
4. Guachal River 7.0 5.0 67.1
5. Yumbo River 4.4 3.2 70.3

Other discharges 41.5 29.7 100
Total load 139.8 100

Notes: (1) Partial corresponds to percentage of the specific item. (2) Accumulated is the sum of the percentage of
specific items plus the percentages of previous items.

Most of the wastewater discharges of Cali city originate in the urban sub-catchments of Cali, the
Lili, Melendez and Cañaveralejo rivers. These three rivers flow into the Cali sewerage system via the
South Channel (982 L/s, BOD5: 2.4 T/d), while the effluent of the WWTP of Cali city (6720 L/s, BOD5:
61.4 T/d) discharges to the Cauca River. Another part of the wastewater of the urban area of Cali is
discharged directly to the Cauca River via two pumping stations: Floralia (212 L/s; BOD5: 3.5 T/d)
and Puerto Mallarino (842 L/s; BOD5: 4.9 T/d).

In the 31 sub-catchments of the study area there are 38 municipalities. For the baseline condition,
19 municipalities had WWTP, four of which were out of operation (municipalities: Villa Rica, Pradera,
Yumbo and Cerrito). The WWTP technologies for baseline conditions were: (1) preliminary treatment +
up-flow anaerobic sludge blanket (UASB) + trickling filter + secondary settler (two municipalities, flow:
30–300 L/s); (2) preliminary treatment + anaerobic pond + facultative pond (six municipalities, flow:
30–80 L/s); (3) preliminary treatment + high rate anaerobic pond + facultative pond (municipality of
Cerrito: 90 L/s); (4) preliminary treatment + high rate trickling filter + secondary clarifier (municipality
of Tulua: 330 L/s); (5) septic tank + upflow anaerobic filter (six municipalities, flow: 2–50 L/s);
(6) preliminary treatment + anaerobic pond + aerobic filter (two municipalities, flow: 15–25 L/s);
(7) preliminary treatment + dissolved air flotation unit (DAF) (municipality of Yumbo: 60 L/s). Sludge
drying beds are used in most cases for sludge handling, this include treatment and final disposal, but
the reuse of this sludge was not considered.

The infrastructure corresponding to the baseline (2013) of the WWTP of Yumbo was completely
disregarded, because the system was not in operation. On the other hand, the Villa Rica WWTP needs
to be optimized and 4 WWTPs (municipalities: Guachené, Miranda, El Cerrito and La Union) need to
be expanded to ensure the required treatment level. In the Upper Cauca river basin, there are three
municipalities, each with discharges to two different sub-catchments: Puerto Tejada (Palo and Zanjon
Oscuro rivers); El Cerrito (Cerrito and Zabaletas rivers) and Ginebra (Zabaletas and Guabas rivers).
For each of these municipalities two WWTPs were considered.

In larger municipalities, especially in Cali city, industries with direct discharges to the municipal
sewer system were included. This load was estimated at 6.7 T/d BOD5. However, in the study area
(Upper Cauca river basin) there were, for baseline conditions, over 100 industries, most of them with
treatment plants whose effluent was discharged into the Cauca River directly or through its tributaries.
These discharges accounted for approximately 25 T/d BOD5. 80% of this load corresponded to only
12 industries, which had relatively high BOD5 discharges despite the fact that these industries had
wastewater treatment plants.

2.3. Formulating Strategies: Conventional (‘Business as Usual Scenario’) and Unconventional (3-SSA)

Two types of strategies projected to 2033 were defined in the context of the Upper Cauca
river basin, La Balsa–Anacaro stretch: (1) the conventional strategy, which considers a ‘business
as usual scenario’ of high water use, end-of-pipe wastewater treatment and conventional water supply
providing drinking water quality for all uses; and (2) the unconventional strategy, applying the 3-SSA.



Water 2018, 10, 188 6 of 18

For the two strategies, industrial discharges to the Cauca River (directly or via tributaries) remain
constant over the horizon of the analysis. The projection of pollutant loads was performed to the
projection horizon (2033). The construction of the infrastructure was completed in 2016. For the
baseline conditions (2013), the consolidated area of Cali city had 1.85 million inhabitants, distributed
over 74% single family housing units and 26% multifamily housing blocks [23]. In this research, the
existing urban area for the baseline conditions is considered to be a ‘consolidated area’. It is assumed
that the population of the ‘consolidated area’ remains constant until 2033. The future population
growth will be accommodated in the expansion area of Cali (607,696 inhabitants in 2033) with a
distribution of 85% single family housing and 15% in multifamily housing. For the other municipalities
only single-family homes will be scheduled.

Available information in the Public Services Unified Information System of the Republic of
Colombia (SUI) and the National Administrative Department of Statistics of Colombia Republic
(DANE) was used for the construction of the baseline conditions (2013). Information provided
by the environmental authorities in the region (CVC and CRC), Research Centre of Sugarcane
Cenicaña [24], municipalities, consultant companies and service providers were used to characterize
the hydrology, the hydraulics and the water quality for the Cauca River (main channel), tributaries
and sub-catchments. Some of this information has been systematized and analysed in previous
reports [25–27]. The projection of population growth was made based on DANE [28]. For the Cali city
case, the average flow of wastewater was estimated as 80% of the water supply and the maximum
hourly wastewater flow factor (FM) was obtained from the expression FM = 2.3(Qm)−0.062, where
Qm is average flow [29]. For both the conventional and unconventional strategies, it was assumed
that the flow rates and BOD5 loads from the industrial sectors, located outside of the urban areas,
remain constant and equal to the baseline values, for the entire projection horizon (2033). The same
assumption was made for the wastewater produced by the scattered settlements.

2.3.1. Conventional Strategy

For the conventional strategy, in 2016 (i.e., 3 years after the baseline year) all municipalities were
assumed to have a WWTP that ensures compliance with existing national regulations, reaching 80%
removal of BOD5 and TSS planning horizon. This involves optimizing/extension of existing WWTPs
(baseline conditions) and building new WWTPs for all the municipalities in the study area that still had
no WWTP. With regard to Cali, it is assumed that the future population will settle in the expansion area
and a second WWTP will be built there. For the technology selection of these new plants, information
of existing plants was compiled and cost models for major technological schemes were developed.

For the conventional strategy, most of Cali’s wastewater discharges reach the existing treatment
plant (WWTP-C) and is treated at advanced primary level for baseline conditions. An activated
sludge step-feed system was selected, according to Hazen and Sawyer’s design for Cali city, with
the following characteristics: flow 7396 L/s, BOD5 influent: 110.8 T/d; BOD5 effluent: 22.2 T/d.
Cali city will have an additional treatment plant, which will receive wastewater from the expansion
area and South Channel illegal connections. The selected technological scheme includes: primary
treatment + UASB + maturation pond, flow: 1075 L/s; BOD5 influent: 27.6 T/d and BOD5 effluent:
5.5 T/d. In addition to these two new plants for Cali, 24 WWTPs for other municipalities are required.
These plants were distributed as follows: 19 in municipalities that do not have WWTPs and according
to their topographic features require only one treatment plant; two municipalities (Cerrito and Ginebra)
requiring each an additional treatment plant to the one already existing, and the municipality of Puerto
Tejada which requires two treatment plants. Additionally, there is the WWTP of Yumbo whose existing
infrastructure was completely disregarded for this analysis. The technologies for these 24 WWTPs for
the conventional strategy were:

• Scheme 1: Advanced primary (existing) + activated sludge step feed (Cali, WWTP-C)
• Scheme 2: Preliminary + UASB + maturation pond (Cali, expansion area)



Water 2018, 10, 188 7 of 18

• Scheme 3: Preliminary + UASB + trickling filter + secondary settler (municipalities: Santander de
Quilichao, Sevilla, Zarzal)

• Scheme 4: Preliminary + anaerobic pond + facultative pond (municipalities: Puerto Tejada,
discharge to Zanjon Oscuro River, Candelaria, Yotoco, El Cerrito, San Pedro, Andalucía, Vijes,
Bugalagrande, Ansermanuevo, La Victoria, Obando)

• Scheme 5: Preliminary + high rate trickling filter + secondary clarifier (municipalities: Jamundí,
Yumbo, Palmira)

• Scheme 6: Septic tank + anaerobic upflow filter (municipalities: Puerto Tejada, discharge to Palo
River, Ginebra, Trujillo)

• Scheme 7: Preliminary + UASB + facultative pond (Buga)
• Scheme 8: Preliminary + anaerobic pond + aerobic filter (Bolivar)
• Scheme 9: Preliminary + high rate anaerobic pond + facultative pond (Florida)

With regard to sludge handling, the following technologies were used: for Scheme 1, thermal
and for Scheme 5, sludge thickener + primary sludge digester + secondary sludge digester. For other
schemes drying beds were selected.

It is important to take account of the fact that, in this research, conventional or non-conventional
does not refer to the technology of WWTPs, but the strategy. The technology indicated here was based
on existing WWTPs and technologies that have been considered in preliminary studies and designs by
consultants for the municipalities.

Table 2 shows the BOD5 discharged to the Cauca River for the Conventional Strategy, projected
to 2033.

Table 2. BOD5 discharged to the Cauca River in the La Balsa–Anacaro stretch. Baseline 2013 for the
dry season and 2033 projections for conventional and unconventional (three-step strategic approach
(3-SSA)) strategies.

Monitoring
Station

Abscissa
(km)

Tributaries and Discharges

BOD5 Discharged (kg/d)

Baseline
2013

Conventional
Strategy 2033

Unconventional
Strategy (3-SSA)

2033 (1)

La Balsa 27.38 La Teta River 366 466 466
Quinamayó River 643 261 1024

La Quebrada River 209 83 260
Claro River 734 1088 1088

La Bolsa 78.86
Palo River 7543 7047 6982

Jamundí River 1199 538 1817
Hormiguero 112.82

Zanjón Oscuro River 7122 4246 3471
Desbaratado River 96 69 69

WWTP (2)—Expansion area of Cali 0 5,513 0
Antes de
Navarro 127.00

South Channel 2391 189 189
P. Mallarino pumping station 4887 0 0

Juanchito 139.02
WWTP (2)—Cañaveralejo 61,420 22,156 13,676

Cartones del Valle (industry) 0 0 0
Paso del

Comercio 144.56

Empaques industriales (industry) 1286 1286 1286
Floralia pumping station 3527 0 0

Cali River 4021 4017 4017
Arroyohondo district 1703 1703 1703
Arroyohondo River 67 104 104

Propal (industry) 267 267 267



Water 2018, 10, 188 8 of 18

Table 2. Cont.

Monitoring
Station

Abscissa
(km)

Tributaries and Discharges

BOD5 Discharged (kg/d)

Baseline
2013

Conventional
Strategy 2033

Unconventional
Strategy (3-SSA)

2033 (1)

Puerto Isaacs (industrial district) 18 18 18
Cencar (industry) 464 464 464

Puerto Isaacs 155.04
Acopi (industrial district) 1104 1104 1104

Cementos del Valle (industry) 11 11 11
Smurfit-Cartón Colombia 3206 3206 3206

La Dolores (industrial district) 117 117 117
Yumbo River 4402 1707 391

Guachal River 7037 4027 3127
Paso de la Torre 171.03

Amaime River 702 717 717
Vijes River 10 10 10

Municipality of Vijes 260 76 379
Cerrito River 3483 1850 3772

Vijes 186.54
Zabaletas River 495 265 422
Guabas River 715 580 616
Sonso River 384 390 390
Yotoco River 94 24 113

Yotoco 212.73
Mediacanoa River 30 30 30

Mediacanoa 220.92
Guadalajara River 191 170 170

Piedras River 25 23 23
Carmelita (sugar mill, industry) 147 147 147

Burriga Channel 2887 838 2950
Riofrio River 1887 1036 1629

Ríofrio 284.77
Tuluá River 2724 4428 3107

Morales River 752 115 228
Bugalagrande River 2547 1535 2202

Municipality of Bolívar 133 27 133
La Paila River 5190 0 0

Municipality of Zarzal 1189 1988 5050
Municipality of Roldanillo 286 293 1463

La Victoria 369.87
Municipality of Ansermanuevo 512 130 590

Municipality of La Unión 511 428 491
Municipality of la Victoria 387 99 387

Municipality of Toro 48 48 48
Anacaro 416.06 Municipality of Obando 430 120 533

Total load
(kg/d of BOD5) 139,859 75,054 70,457

Notes: (1) In the table, some values of BOD5 discharged (kg/d) to Cauca River for the Unconventional Strategy
(3-SSA) 2033, are higher than corresponding to Conventional Strategy 2033, because the Unconventional Strategy
was only applied in the prioritized sub-catchments. (2) Wastewater Treatment Plant.

2.3.2. Unconventional Strategy

For the unconventional strategy, the 3-SSA was applied in prioritized sub-catchments and
municipalities from 2016 onwards prioritised sub-catchments, assuming required infrastructure and
operational measures were fully in place by 2016. However, in Step 1 (prevention and minimization),
low consumption devices, rainwater harvesting and grey water reuse were applied, along the project
horizon, in major urban centres, with different criteria for existing households and new households.
Step 2 (treatment for reuse) includes the reuse of WWTP effluent for agricultural irrigation. Step 3
(stimulate natural self-purification) identifies the sub-catchments with the highest contribution of
pollutant load (BOD5) and prioritizing interventions of steps 1 and 2 upstream of the Paso de La Torre
Station (Figure 1), where the minimum DO occur (baseline conditions).